CPD15L1/CPD20L1
Electric Four-wheel Forklift

Parts Manual

=

HE=R

HTE

/ -
/7
=)

\

CE CERTIFICATE

Part No.508000002695

V1 11/2020




PARTS ORDERING INSTRUCTIONS PART LIST

HOW TO ORDER The Index, describes the item on the figure you are looking at. The Part No. is a
When you order, supply the part number, quantity, model and serial numbers of your numerical description of the item and the part ordering number. The Part Name is a
machine. Supplying this information will assure prompt, efficient handing of your description of the part number in alphabetical form. The No. is the quantity used on
order. the machine.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current

file of service manuals, which give all available parts ordering or technical information.

WHERE TO ORDER

Always order parts from the dealer who sold you your electric forklift . If it is necessary
for the dealer to order parts from the factory, he is able to get prompt service for you.
Parts are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without
prior approval . We cannot accept responsibility for parts returned without

authorization.

If you have some parts which must be returned, contact your dealer. If he believes
parts should be returned, he will arrange for authorization to return the parts.

CHANGES

When changes are made to the machine, revised pages for this manual will be issued.
These pages must be inserted in your parts manual as soon as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause

you to order wrong parts.



FT
ELHITH

ATk, SR EREXERANGE S, BE, MSMFEST. REXEE
S BE S ORAE T LT W SR v 2K

BOME BB IR 2 F A A7 B8, T LR35 ZEORRR T AR ks R B i), T LA
flt o RARMAC AR AT T 7 R o RN BRI, AF PR AN A, L b
NEITE . TRE LRI DL, AT EMaA — RS TS, R ATA R I
LA G B ECEBALE B

T R

AT EATELER, R R e SRS )R B AT . R AT
LR FRT WA, MRS IRREERIIR S . RIS RIS B, AT X B 35
PR & e ehr .

FFHRE WA

—RBUEBLR, BOMERIR R, BEREMBA F LR,
TAIA L BA G FERUEIR B R FAF 7157

WEREA — SR € HIRIE, WKRAEAME .. HLMRmNEIT LLRIE,
W22 2 AL BRI I AT

RN A TN

BAREH

X EHAR EABS, RAFMABIETSER KT, DEEIX LA ET,
& B HEENHEARIE AT . 5 B0H S I E R S T, AT RE
PRI YR ST T R R

TirER
Index ik ) EAEHE L, BAZHRIIIH . Part No 2 FF1)— R AHA M E
3T 515 . Part Name J& ] 527 (T2 30HiE - No AR IR F4HE X 4 LA #E

WL VR A PR A =

bk WTEREERHEEBINHEX
BefIT W Hi%: 400-880-2178

®ik: www.ep-ep.com

#E45: epparts@ep-ep.com

RBURAA AR e
PM3112 05.19


mailto:king@ep-ep.com

HOW TO READ PARTS MANUAL
BRI H 3

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optional.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an new part

which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
C \_> 40 3218-332002-00 | Collar EHER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly improve our

Index Part Neo. Part Name Mo. | Applied Date Remark
products. s s | FHEKR &= | AHHS s
E-1: Record by time E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
- 053011 :Ending onMay 30, 2011. 02 | 3218-113000-04 |Gas Spring SHEETER 1 |053011-
053011- :Beginning onMay 30, 2011.
E-2: Record by serial number F > |7 101] 2125-410004- |Cap T 1 | -52016344
02 | 2125-410004- | Cap FE 1 |$2016345-
8 0000-000084- |Ring Wiper  F- 1

-52016344 : Ending atS2016344 91 1 0000-000370- [O-ring O BEHH 1
S2016345- : Starting at S2016345
There are three types of serial number: +
1) 1 (LETTER)+7 (NUMBERS)
Applied Date: Up to February 1,2015 MTRUCK NO.

LETTER

TRUCKTYPE
(EISIF)
2) 1 (LETTER)+ 8 (NUMBERS) +
Applied Date: From February 1,2015 to June 1,2015
INUMBER _tRucK NO.
LETTER
TRUCKTYPE
(E/S/B/DJF)
3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015 +
INUMBER _ yRUCK NO.
NUMBER
TRUCKTYPE
(1/2/3/41516)



Index PartNo. Part Name Mo. | Applied Date Remark
Hi s S | EHEEK & | EHAS fipa
A FIRERA, 75 10 RIEA FAL 3T %R .
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fark WE 1 100407920
e L I - e A+
B: JF 5 7 JRZ T LA SR T s B |l oemoearok L 1 R
7 3218-800001-30 |Fark HE 1 10074071150
7 3218-800001-40 |Fark X 1 10074071200
C: 55 40 Rz T HRIHEA bR R g .
40 3218-332002-00 | Callar TEER Req

DI::> 34| 01| 3218-330005-A0 | Switch RSO 4 Cancelled

D: 75 34 Fon i Tt se 2k, BOEIFdH R4 84, . 02| cK11-56003.00 [JC100 Switch  1EHETEE 4

Vi



E: FF5 19 Xz ETHA —MaE A aTEE . X2 BRI W HIEEAT 7 i i T4
E-1:  FHIN[ECS

- 053011 k% 201145 30 H

053011- :j24hT 201145 /1 30 H

E-2: HF4I5idx

BULF45 52016344
B 55 52016345

-S2016344
$2016345-

H=MF55ER:
1)1 CERD +7 (5
EARE: #uER 201542 A1 H

2)1 (580 +8 (B
G R 20152 1 HE 201546 71 H

3)1 (HF +8 (HT
ERRE: 2015426 A 1 H&ES

Index Part Neo. Part Name Mo. | Applied Date Remark
s THES | TSR &= | AHHS s
E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
02 |3218-113000-04 |Gas Spring TS ERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
85 =
O Ll T
LS E i
(E/SIF)
B rmims
F3
FRE
(E/S/B/D/F)
BE_ rmms
8=
L eSS
(1/2/3/415/6)

Vil




Tip 2

A: Section 0102 is the original version.

B: Section 010201 is the version that some parts in the Section 0102 have been changed.

C: Section 010202 is the version that some parts in the Section 010201 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of

parts in each version.

2
A: BT 0102 RN IR A
B: ®11 010201 FoRfEFbRA (511 0102) EFHA P2,
C: E11010202 FoRERHERA (EF 010201) EEAFHHEL,
AT RIS, ARG AR AR b 2 (R FH I ()R W s P 72 AR ) 45

Vil

0102 Overhead Guard

>

22

B

010201 Overhead Guard
ZEH

Cem

010202 Overhead Guard

22

{¥—3

191

i

1 2

—18
—15.1




Index Hx

1000 Frame SYStEM ZE B ZRGT ....cucecececerersericrierst st ssessessessassaesaesae s e s e s e st s e st e e e saesaesaesaesaessesaeese e st et e st e e e saesaesaesassnssanens 1
01071 Frame SYSIEM ZEEF G .ottt e et et e e e ettt et et e et e et e ettt et et e et e ettt ettt et ettt ettt et e ettt ettt et et enen et an e 2
0102 OVEINEAA GUAIT ZZ M ....veivieiitee ettt ettt ettt ettt e et et et et e e et et e be e e be st ebessete st ese st eseeseseebese et ese et ess e b e s ebe s et e s eteesebe et eseeseseebeseetess et essebessebe s ebe s ebe s et et ebe et eseebeneebeneebessebensebe s etensns 6
0103 FrONE COVET AR ... titiiectetieee ettt ettt ettt ettt se et et eteae st s 2 et es e e s e s esese e s et et e s ese4esese s seseseas e st eseaees s ebese e et et esese st esesees s e b ese e s et e s ase st e s et es e s e s esesess s e st ese e et esesessesasetess s esetens 9
07104 BACK COVET ST M ...ttt ettt ettt ettt ettt ettt et s st e 2ot et e st e s e s e s e se s et s esese e s e s e s esees a2 et ese s e s s esese e s s et eseee et et e s e e s et e s es e s e s et e s e st es et es e e s e b s es e et e st esees et et et ese e e st ese e st et ene s s ns 12

2000 Steering Control SYStemM HEVEZRZE ....cccvvererrerrerrerreertrree st s e s s see s e s sae s s sa e s e s e e e sesaeeaesneeaeesneeae s e e sae e e e enessnnnnns 15
0201 SteeriNg CONrOl SYSIEM FHIE ZRZE ..ottt e ettt et et et e teeteeteete et e eae et e ees s e e e s eaeeseeseeseeseeseeseeteeteeseesesseese s easessenseaseseeseesseseeseesseseetessessenseseseensenseneensesneseaneereas 17
0202 StErING ASSEMDIY F AT JEU B ..vcvcveveveveteecectetetescectctetetetetctcteteteseseseseseseseseseaesesesesesesesesesesesesesesesesesesesesesesssesesesesesesesesesesesessansesesesesesesesesesesesesesesesesesetesesesessseseseseseseseseseseseseseseses 19
0203 Valve CoNtrol LINKAGE 20 B BRI E T ..ottt sttt ettt ettt e e te s te st e et et e st es e eseeseeseeseeseebeebeesees e s e sessemsemsessensesees e eneeaeeseebeeaeebesbesse s ansessensensesseneesseseeseeneete s es 22
020301 Valve Control LINKAGE 22 B MIEEEAT «....ov ettt ettt ettt ettt e et t et et e tetetetete s et et et et et et eseseseeeteteseeesesetesesesetetetesesesesetetesesesesesetesetesesesetesesesesesetetesesetetetetesesetesesann 26

3000 Driving SyStem IEEN ZRZE ...c.cceecerierririerrrsiersessessssssessss st s ssessessssssessas s e s sssssessas s e e sae s e e s ae et e eae e e e eae e e e eaeenenanenenanen 30
0301 Driving SyStem ASSEMDIY IXEI ZRGE I ..vevveveereireeteetesteeteeteste st estes et eseeseeseeseesessessessessessessessessessassesseseeseeseeseeseeseesesseesensesseesemsesseseenseseeseeReebeebeeReehebeeseesensen s e e eneeseeneeneereereereareneas 32
0302 DFIVE AXIE T BERBIIHF [ o.oeeieeeieeiis ettt ettt s st s e s e 8 282428442 s 2 e 421421 E S E £ e E R84S LR LR E e AL E AR e RS RS LR SRR R bR e sttt 34
0303 GEAr-DOX(CANCEI) BETEFE ......cveeeiiietitie ettt ettt ettt ettt et et e b e e et et et ese e e s s eseaees et ebesees s e e s esese s seses e s s e s es e s esesesese s e st eseasas et eseases e b et e se s e s s esess e st esesses et ebese e st eseas e st et esees s et ese e s sesens 36
030301 GEA-DOX ZETHFE ......cveueiiveteeieeteteteeee e tetete et et e tete e st et eses et esesesees et et et e e st esesese s e s et ese s es et et e asesesesese s e st eseases s eseseesesesesess et eseseeseseseseeses et et ese s st e s ea s st e s eee et et b ene et et e s et ettt ese et s tene s 39
0304 DIfferential(CANCEI) ZETE AR ......vcvieeeeeeeeteeee et e et et et et et et e et et esese et et eses e et st etes e s et et esess s et et eseas et et et ess s et et esess et et eseasesesesess s e s et esses et eseseee s es et es e s esetesese s et et eseases et et eas et etetesnas et et esenn s eteteae s 42
0305 Front Tires ASSEMDIY RI BT ..veueviees it eeetee ettt ettt ettt ettt e et et et ea e e et et ee e s es et et eas s et et ess s et et eseases et esessesetesesssseseseseas et et et easesetetessas et et eseeses et etessesetetesnneetetesnesaresesenn s 44

4000 Steering SYStEM FETH ZRZ ....cccceeeeerererrerrersersts s sessassaesae s e s e s e s e st e e s e e saesaesaesaeeaeeaesse e st et et e e e naenaesaesaeeaeeneeseenes 46
0401 StENNG AXIE SYSIEM TE T ZR 2 . .eceeveeeeceeeeeee ettt ettt ee et et et eaeseseaeaeaeseaeaeseseaeaessssseeeseaesssesesesesesesssseeseseeeseseseseseeessessesesesessseeesesesesnsesesesesesnsnsesessensnseseseansnsneeseseansnenenensesnanenenes 47
0402 SEEEMANG AXIE TT FETIMF IT .....eceieeee ettt ettt ettt ettt et et et et et e s e ee et etesess et et e s ee et et et es e s es et esess s esesese s es et es e et et etesess s et esessas et et eseasesesesess s etesessas et et eseasesetetessasetesesnesatesesnan s 49
0403 Steering CYNNAEI LI FETAITHEL I ......o.eveveeeececeeueteteeetctctetetetetcecteteteses et eaeteseseseseseseseseseseseseseseseaesesesesesesesesesesesesesesesesesesesesesesesesesesesesesesssesesesesesesesesesesssesesesesesesesesesesssesesesesesnsnsnsesns 52
0404 Back TireS ASSEMDIY JEEEZETEAL I ..vevevevetieeieeeetcte ettt ettt ettt e et ete s e e s et e s ese s e s e s et e s et eseseae s e s s ese s s e s e s esese e s et esese s et e s e s ees s e Ao s eas et e s et e se s e A b e se ettt e s ene et s s e nees b b e s ettt esere et netens s 54

5000 Hydraulic SYSteM JHE FRZE ...ccccveererrerrirserressesssesseesssssesssessssssssssssssssssssssssssassssssssssssssssssesssssssssssssssassasessssssesaees 56



0501 HYArAUNC SYSIEM THE R ..vviveveeeeeeeeeeete et te ettt et ete et e s et e tete s et et e s e s et e s s et esete st et eseseseseseseseses et et e s et eses et e s s e s e s et et e s e s e s e s e s et et e s s e s e s et e s e s s et et et et e s s e s an et et an e s e st et e s e s e s e s e s e s et e s s ssanasasanasns 57

0502 Ol TANK JHIBH ©..veeveete et et ettt e et e et e et e et e e eteeteete e teeseeteeaseeseesseeseeaeesaeenseeseessesseenteessenseessesseesseeseemseeseemsseaseaseesseseessesteessenseessenteenseessenseeaeenteeseeeeeeneeateeseeeteenteeteenteeteenteeteeteeneenras 61
6000 EIECtriCal SYStEM HLEEZRZE .ovvueeerieiciiiesiesissse s sesesssss s s s s s sas e e s s ae e e s e s s be e e s R e b s A e Re e sbsRe b s e Re e s aenees 63
0601 Control Bracket ASSEMDIY Fa 35 ZE M ..veiveeeeeeeeee et ettt et ettt et e et e te et e ete et e e teete et e e eaeese e e eaeeseeseesseseeteeseeseeseeeesemseseaseasessemeeaseseessaseeseeteeaeeseeteeseeeensenseeeseseeneenseaeeseaneareas 64
0602 WirNG HArMESS ASSEMDIY £ FRAEL I .. veveivieiitiietieeeti ettt ettt ettt ettt te et ese s ese et ese et eseesessesea st e s s ese et es et ese s ese s eseesessesess et easesenses e et es et ese s ese b eseebens et ess et enses et es et ese s eseebenesseneerens 67
(0L O T o= o) (R = i OO 69
0604 Lithium Battery ASSembly T I T .ooovivieieiiceeet ittt ettt ettt e ettt es e e s et ese et s e b e s e se s et s esese s e s eseaees b e s e se s e bt eseee et s eseaees s et e s e e s s eseee st et es e e s st e s st sesn st en e 71
060401 Lithium Battery ASSembly TT R EEIE I .....ovoviiiiieeeeeiie ettt ettt ettt et ettt se et et bese e st e s e se et et et eseee s 2 e b e s e se s e s et es et e s et es e s esebesese s et s esese e s s eseee s et ebesn s e st esese s esesese s s ne 73
060402 Lithium Battery AssembIyTTT A ELITEBE TTT ..uiiiuiiitee i ettt ettt ettt ettt et ae et e e et et ebe e ebe e ebessebe st ese et eseeaese e s eseeaeseebessebessebe s ebe s ebe s eb e s ese s eseeseseebess et essebensebe s ebe s ebe s esensens 76



1000

Frame System

EHARG



16

16( IPX4)




0101 Frame System

EHRG
Index Part No. Part Name No. Applied Date Remark
Jhiies RS F 44T B i A H 3 ik
1 | 01 [3112-110000-DO Chassis ZEB A, 1 Superseded by3112-110000-AT
02 | 3112-110000-AT Chassis BRI 1 BGD-21-005824
1 3112-110000-AT | Chassis IR 1 new add for IP54
2 3125-100009-00 | Lifting Hole Cover & meLE 1
3 | 01 |3112-100001-00 | Counterweight i 1 2281600599 | For CPD20L1,Replaced by #3112-100001-D0,EP20200623-02
02 |3112-100001-D0 | Counterweight fic e 1 |2281600600- For CPD20L1,typecasting,EP20230414
3 3112-100001-00 Counterweight [[HESR=N 1 For CPD20L1,No Casting,EP20230414
3 | 01 |3112-100014-00 | Counterweight i i B 1 2281600599 | For CPD15L1,Replaced by #3112-100014-D0,EP20200623-02
02 [3112-100014-D0 | Counterweight i i B 1 |2281600600- For CPD15L1,typecasting, EP20230414
3 3112-100014-00 Counterweight i R 1 For CPD15L1,No Casting,EP20230414
4 0000-001140-00 | Bolt M24X80 A 2
5 0000-000250-00 Lockwasher @24 AL 2
6 | 01 |0000-000539-00 |Flatwasher 324 S 2 Replaced by #3112-100022-00
02 [3112-100022-00  |Washer By 2
7 3112-100013-DO | Bracket HLJ b A RIAR 1
7 3112-100013-AR | Bracket HLJM b P RIAR 1 new add for IP54
8 0000-000242-00 | Bolt M8X16 24 11
9 0000-000159-00 Lockwasher @8 LR 15
10 0000-000176-00 Flatwasher 28 T 16
1 3112-100002-00 Cable Cover bR 2R 1
12 0000-000077-00 | Screw M6X12 44T 6
13 0000-000056-00 Lockwasher 26 R 6
14 0000-000380-00 Flatwasher g6 PR 6
15 1118-650010-60 Magnet ek 1
16 3112-150000-D0 | Baffle AR AL 1




17 3112-160000-D0 | Baffle SIS 1

17 3112-160000-AR | Baffle RTRAR AR 1 new add for IP54

18 0000-000255-00 | Bolt M8X20 [y 4

19 3218-110005-00 | Shock Absorber R 2 2 6

20 | 01 |3112-170000-00 Beam HAR T R AR 1 -2281600599 | EP20200623-02,Replaced by #3112-170000-0A
02 |3112-170000-0A  |Beam HibR AR 1 |2281600600-

21 0000-000279-00 | Bolt M8x35 A 2

22 0000-000550-00 | Nut M8 HE R 3

23 3112-100003-00 | Pedal B 1

24 3112-191000-DO Charge cover 7 HAR o 1

24 3112-191000-AT | Charge cover FEHR 1 new add for IP54

25 3120-100007-00 Cover AL 2

26 3113-222000-00 Hinge B 1

27 0000-000179-00 | Screw M6X10 AT 4

28 3115-100007-00 Bracket IRBF 2R 2

29 0000-001208-00 | Bolt M14X1.5X70 [y 4

30 0000-000233-00 Lockwasher 14 L 4

31 0000-000379-00 Flatwasher g14 P 4

32 3112-140000-00 | Hoop g IR 1

33 3525-100009-10 Shock Absorber P I A5 ik 7 2 2

34 3112-100018-DO | Cover FL 25 5 A 1

35 3316-814000-00 | Roller ®32x100 R4 10

36 | 01 |3625-100003-00 | Frictional Srip PR B % 8 2281600599 | EP20200623-02,Replaced by #3112-100024-00
02 |3112-100024-00 Frictional Srip HUM R 2% 4 |2281600600-

37 0000-000326-00 | Screw M6 X 12 IBAT 16

38 0000-000440-00 | Bolt M6 X 60 g 1

39 0000-000108-00 | Nut M6 5B} 1

40 3218-210001-00 Shock Absorber b AR R 2

41 0000-000210-00 | Washer 28 KFH 3




42 3112-100029-00 | Washer [RE ks o 2 2281600600- EP20200623-02

43 3112-151000-D0 | Baffle EELTPER S 1

43 3112-151000-AT Baffle R AT 1 new add for IP54

44 3112-100035-AR Bracket IR LB ZKAR 1 new add for IP54

45 301002000006 Bolt M6*25 R 2 new add for IP54

46 303001000004 Nut M6 R RE 2 new add for IP54

47 3112-100033-10 Chain LB 1 |2311700352- BGD-22-002701







0102 Overhead Guard

el
Index Part No. Part Name No. Applied Date Remark
i) kel TR B & H Y U

1 3112-100011-0A Right Lamp Holder HITER 1
2 301016000001 Bolt M8X55 Pt i 4
3 0000-000176-00 Flatwasher ®8 PR 11
4 3112-100010-0A Left Lamp Holder FEAT IR 1
5 0000-000874-00 Bolt M8X45 AR 2
6 0000-000159-00 Lockwasher ®8 PhEL 7
7 0000-000550-00 Nut M8 =S8 2
8 3130-680101-10 Lamp Holder A LED 47 B2 2
9 0000-000270-00 Bolt M10X20 Ly e 2
10 0000-000063-00 Lockwasher ®10 R 2
1 0000-000007-00 Flatwasher ®10 PR 2
12 0000-000553-00 Nut M10 =S8 2
13 3130-680100-10 Head Lamp il LED HA&1T 2
14 3125-122000-00-01 | Viewfinder JEE 1
15 303013000003 Nut M8 R R 5
16 | 01 |3230-120005-00 Horn botton W W\ 1 Replaced by #3218-634000-10,EP20200709

02 |3218-600009-00 Horn switch hand VLIS SRS 1
17 0000-000109-00 Screw M8x16 25T 2
18 3112-100019-00 Bracket BIRKT LR 1
19 | 01 |3218-600400-10 Caution Switch BRI 1 -2281800034 | EP2019092601

02 |3218-600400-00 Caution Switch BoRET 1 2281800035-
20 0000-001350-00 Screw M4x12 WEET 3
21 0000-000122-00 Lockwasher ®4 PhEL 3
22 0000-000702-00 Flatwasher ®4 R 3
23 3112-100004-00 Bracket FeXT 2 et 2




0102 Overhead Guard

el
Index Part No. Part Name No Applied Date Remark
i) kel TR K i H 3 #E
24 0000-000090-00 Screw M6x12 IRET 4
25 3525-680003-00 |Rear Lamp Unit = JEHANT 2
26 3112-613000-00 | Back Lamp Harness L JG{T A4 1
27 3112-614000-00 | Back Lamp Harness R /T A5 £k 7R 1
28 3112-612000-00 | Front Lamp Harness A KTER IR 2
29 3316-971002-00 Blue Light WA 3 Optional
30 | 01 |1601-100004-10 | Red Light LI56HT 3 Optional, Superseded by 3316-971100-00
02 |3316-971100-00 |Red Light ZIeT 3 Optional, BGD-22-004396
31 3130-680100-10 | Rear Work Light J& TAELT 1 Optional




0103 Front Cover

GIEOES




0103 Front Cover

HighER
Index Part No. Part Name No. Applied Date Remark
F5 S FFA IR Bk IS Ed ik

1 3218-606000-00 Warning Light Switch LORITH R 1 -2301400243 | BGD-21-000886

1 3131-200006-00 Cover PR 1 new add for IP54

2 | 01 | 3218-604000-00 Fetch-up Switch BAEFFOG 1 Superseded by 1113-5000012-E2
02 | 1113-500012-E2 Fetch-up Switch AT IF R 1 BGD-21-005920

3 | 01 |3218-670000-10 | Controller meter Pl g g 1 Replaced by #3218-600007-50 or 3218-670000-00
02 |3218-600007-50 Controller meter P AR 1 Without LOGO
02 |3218-670000-00 Controller meter PR 1 Cancelled

4 3112-100008-00 Drink Holder a4 1

5 3112-120000-00 | Document Box SR 1

6 303013000003 Nut M8 iy R B 3

7 | 01 |3112-200003-0A | Multi-way Valve Basket % HiRJ5HiR (FHO 1 Superseded by#3131-200002-0A,For EP20210326
02 |3131-200002-0A Multi-way Valve Basket EZ =TT ) 1

7 | 01]3112-200003-1A Multi-way Valve Basket Z BRI SRR (=10 1 Superseded by#3131-200002-0A,For EP20210326
02 |3131-200002-0A  |Multi-way Valve Basket £ I&IR/J5 &R (=) 1

7 | 01 [3112-200003-2A Multi-way Valve Basket £ #1455k (PUB) 1 Superseded by#3131-200002-0A,For EP20210326
02 |3131-200002-0A  |Multi-way Valve Basket 2 B{iR/JE 24 (PUIE) 1

8 0000-000264-00 Bolt M6X12 IRET 4

9 | 01 |3112-200002-0A Cover HHTER 1 -2281600599 | EP20200623-02
02 |3112-200002-DO Cover AHTE 1 2281600600-

10 302000000191 Screw M8X12 M ZIRET 11

11 302000000221 Screw M8X20 MZIRET 5

12 0000-000159-00 Lockwasher 28 A 6

13 0000-000176-00 Flatwasher 28 PR 10

14 0000-000550-00 Nut M8 B RE 22

15 3112-200001-00 Cover Plate J5 I A AR 1

16 3112-200005-00 Rubber sleeve Z BRI E Req.

17 3112-231000-0A Right Floor A BT HIAR AT 1

10




18 3218-680000-10 Accelerator pllipuE:

19 0000-000277-00 Bolt M8x25 A

20 3112-221000-00 Left Floor 1e BT HBAR A

21 | 01 [3316-700200-00  |Pedal,brake HL T B B AR -227200083 | EP2019070702
02 3112-600300-00 |Pedal,brake FLT 1l B AR 227200084-

22 3218-240001-00 Rod A HEAR RS A

23 3112-200004-00 Cushion AR IR

24 3112-600200-00 Release Switch FRBEHOT R 2281600600- EP20200623-02

11




0104 Back Cover

JRSNER

To Master Wire Hamess
BEEH

To Contrel Valve

12



0104 Back Cover

JRoNE
Index Part No. Part Name No. Applied Date Remark
F5 LG5 T2 Ko i T H 3 #E

1 3825-212000-00 Gas Spring A S 1
2 0000-000242-00 Bolt M8 X 16 AR 6
3 0000-000159-00 Lockwasher ®8 R 12
4 0000-000176-00 Flatwasher ©8 PR 12
5 3112-100006-00 Bracket RS T 2
6 0000-000550-00 Nut M8 LN 10
7 3125-670200-00 Seat switch JE e G K 1
8 3218-212000-10 Seat JAEfRE 1
8 3218-212000-20 Suspension Seat PESEALY ) 1 Optional
8 3218-215000-10 Seat JAEfRE 1 BGD-23-001252,For 2023CE
9 3218-212001-10 Seat belt freestite 1
10 3125-210001-00 Washer ALk 1
1 3218-110006-00-02 |Lock assembly BN 1 -2281600599 | EP20200623-02,with(1)
12 0000-000646-00 Screw M4 X10 R4 5 -2281600599 | EP20200623-02,with(1)
13 3218-210001-00 Shock Absorber bR 2
14 3125-213000-00 Gemel assembly B SRR 2
15 0000-000151-00 Screw M8X 25 IRET 8
16 | 01 |3112-210001-00 Hinge BUEEHER 2 -2281000170

02 | 303001000005 Nut M8 I RE 4 |2281000171- EP20220713
17 | 01 |3112-211000-00 Battery Cover R A AR A 1 -2281600599 | EP20200623-02

02 |3112-211000-DO Battery Cover R A AR A 1 |2281600600-
18 0000-000278-00 Bolt M8x30 B 4
19 | 01 |3315-750000-00 Alarm Buzzer g 2% 1 -2281800034 | EP2019092601

02 |3218-600700-00 Alarm Buzzer BRI 35 1 |2281800035-
20 3825-212000-10 Gas Spring ARSI 1
21 3112-626000-00 OPS system OPS #4t 1

13




22 3218-626000-00 Tieline LR 1 -2292000143 | Optional,For BGD-20-025722
23 3218-771000-00 Seat solenoid valve A e FEL T ) 1 Optional

24 3113-722000-30 Joint M20X 1.5-M20X 1.5  #3k 1 Optional

25 3131-150000-00 Lock ML 1 2281600600- EP20200623-02
26 0000-000554-00 Flatwasher ®12 P 1 2281600600- EP20200623-02
27 0000-000060-00 Lockwasher ®12 i 1 2281600600- EP20200623-02
28 0000-000630-00 Nut M12 IR RE 1 2281600600- EP20200623-02
29 0000-000259-00 Bolt M6x16 L 2 2281600600- EP20200623-02
30 0000-000056-00 Lockwasher g6 i 2 2281600600- EP20200623-02
31 0000-000380-00 Flatwasher g6 R 2 2281600600- EP20200623-02
32 2701-222000-10 | Joint M22*1.5-M20*1.5 3k 2 Optional

33 306001000005 Washer ©22 A 2 Optional

34 301000000288 Bolt M6x20 LY 4

35 303001000004 Nut M6 IR 4

36 3112-220005-00 Warm air blower BE AL 1 Optional

14




2000

15



Steering Control System

BIERS

16



0201 Steering Control System
BAERS

17



0201 Steering Control System

BAERS
Index Part No. Part Name No. Applied Date Remark
i) Lo TR Bk EHH Y U

1 0000-000283-00 Bolt M10x35 [y 4

2 0000-000175-00 Flatwasher 10 K- 4

3 0000-000284-00 Bolt M12x30 A 4

4 0000-000373-00 Flatwasher 12 R 8

5 0000-000060-00 Lockwasher 212 R 4

6 0000-000630-00 Nut M12 S RE 4

7 3218-600006-00 Shock Absorber JIG B il 755 4 4

8 3112-602000-00 USB Recharge Stand USB 7t Hi 1

9 3112-603000-00 Key Lock FHRLIT A 1
10 0000-000270-00 Bolt M10%20 [y 4

11 0000-000063-00 Lockwasher 10 A 4
12 0000-000007-00 Flatwasher 10 R 4
13 3112-601000-00 USB Charger USB 7t Hi2% 1
14 | 01 |See0203 Valve Control Linkage % P RSB 1 -2291900040 | For EP20210326
02 | See020301 Valve Control Linkage Z IR 1 12291900041-

15 0000-001138-00 Screw M3x16 WRET 2
16 0000-001441-00 Nut M3 2352 2
17 3112-60301X-00 Key i 1 -2311300261
17 3112-60302X-00 Key il 1 2311300262- BGD-22-001856

18




0202 Steering Assembly

LBl sy24

19



0202 Steering Assembly

e Tl A S
Index Part No. Part Name No Applied Date Remark
i) kel FE R e i H 3 ik
1 3218-323000-10 Steering Wheel WGk 1 Include item 2
2 3218-323030-10 Hornhood W\ 55 1
3 0000-000251-00 Bolt M10%25 LY 4
4 0000-000007-00 Flat Washer ®10 R 4
5 0000-000386-00 Screw M6x20 IRET 4
6 0000-000056-00 Lockwasher ®6 R 9
7 0000-000380-00 Flatwasher ®6 R 9
8 3218-320010-00 Rubber Bush BRI B 4
9 3218-320009-00 Cushion L mp e i 4
10 3112-321000-00 Steering Column TR EAE S 1
11 0000-000462-00 Bearing 61905-2Z Hh7k 1
12 | 01 |3218-320008-0A Handle H T 1 Replaced by #3218-320008-10,EP20200709
02 (3218-320008-10 Handle HFAh 1
13 3218-320005-0A Axis 11 Bl 1T 1
14 3218-320015-0B Washer BRI 1
15 3218-325000-00 Steering Shaft N Eh A 1
16 3112-322000-00 Steering Bracket WA E AR 1
17 0000-000054-00 Nut M10 IR EE 2
18 0000-000063-00 Lock Washer ®10 R 7
19 3218-320013-00 Steering Bush kLA & 4
20 3218-320014-0A Steering bolt BTk e R R 2
21 3218-320007-00 Steering Washer e ) B TR A 2
22 0000-000320-00 Screw M6x35 IRET 4

20




0202 Steering Assembly

LBl sy24
Index Part No. Part Name No. Applied Date Remark
i) kel FE R e i T H 3 ik
23 3112-320002-00 Cover, back 7 AL R AR 1
24 3112-320001-00 Cover, front 7 e 25 AR 1
25 3218-600900-00 Swith HIREPISS 1
26 0000-000077-00 Screw M6x12 IRET 1
27 3218-312100-00 Redirector Bracket ¥[8z 2tk 411 1

21




0203 Valve Control Linkage (SN up to -2291900040)

Z BRI ERAEAT

22



0203 Valve Control Linkage (SN up to -2291900040)

L R AIERT
Index Part No. Part Name No. Applied Date Remark
i) kel TR Bk EH Y U
1 3218-628000-00 Switch Harness FIFREHK 1 Two
1 | 01 |3218-420300-00 Switch Harness TRIFREH 1 Three, Replaced by #3218-627000-00
02 |3218-627000-00 Switch Harness TR 1 Three
1 3218-629000-00 | Switch Harness RIFREH 1 Four
2 3112-311000-00 Bracket % It R[] 78 AR 1
3 3112-316000-0A Cover EZL Tl 1
4 302000000191 Screw M8X12 L ZIRET 3
5 0000-000251-00 Bolt M10x25 LY 8
6 0000-000063-00 Lockwasher 10 R 8
7 0000-000007-00 Flatwasher 210 N 8
8 3218-600006-00 Shock Absorber O PR ik 75 1 4
9 3525-336000-00 Bracket % PR IR 22 R 1
10 3218-330006-00 Knob-Lifting T FH 1
1 3218-330007-00 Knob-Tilt A4 1
12 3218-330008-00 | Knob-Sway METFAR 1 Option(1)
13 3218-330009-00 Knob-Attachment & BFH 1 Option(2)
14 3112-312000-00 Control Lever,Lifting ~ —kFF 1
15 3112-313000-00 Control Lever,Tilt IR 1
16 3112-314000-00 Control Lever,Sway  —IkFF 1 Option(1)
17 3112-315000-00 Control YA 1 Option(2)
18 3218-330004-00 Bushing B R 8
19 3525-330008-00 Pin Shaft R AT 1
20 0000-000242-00 Bolt M8x16 LY 4
21 0000-000159-00 Lockwasher 28 R 5
22 0000-000176-00 Flatwasher 28 R 5
23 3525-330007-00 Holder II W ST 11 1
24 3525-330006-00 Holder | BB EHT | 1

23




0203 Valve Control Linkage (SN up to -2291900040)

L R AIERT
Index Part No. Part Name No Applied Date Remark
i) Lo TR K & H U

25 0000-000550-00 Nut M8 B RE 1

26 307006000003 Pin Shaft 28x25 ELdl 4

27 0000-000296-00 Pin 2x20 FF 4 4

28 3525-337000-0A | Rod-Control Valve % R IRAEAT 4

29 0000-000552-00 Nut M8 B} 4

30 3218-336001-00 Joint HEFIESCE 4

31 3218-605000-10 Switch (CEIPIPS 3

32 3218-337000-10 Bracket BN KR 3

33 3525-330012-00 Pin Shaft B 4

34 | 01 [307001000001 Pin 1x10 FF 4 4 Superseded by#307000000054, For EP20210223
02 | 307000000054 Pin 21.5*20 FF 4 4

35 | 01 |3125-750000-00 Control Valve Two P s 1 1 Replaced by #3218-730000-10,EP20200709
02 |3218-730000-10 Control Valve Two PR 5 1R 1

35 | 01 [3125-750000-10 | Control Valve Three =N 1 Option(1),Replaced by #3218-730000-20,EP20200709
02 [3218-730000-20 Control Valve Three =B RIR 1 Option(1)

35 | 01 |3125-750000-20 Control Valve Four VU2 % 1] 1 Option(2),Replaced by #3218-730000-30,EP20200709
02 [3218-730000-30 Control Valve Four VUEX % 2% I 1 Option(2)

36 3525-333002-00 Collar EHER Req.

37 0000-000259-00 Bolt M6x16 AR 6

38 0000-000056-00 Lockwasher g6 A 8

39 0000-000380-00 Flatwasher 26 PR 8

40 302004000007 Screw M4x30 IEET 6

41 0000-000702-00 Flatwasher g4 R 12

42 0000-000122-00 Lockwasher g4 R 8

43 | 01 |0000-000139-00 Nut M4 ) Req. Superseded by#303000000055
02 (303000000055 Nut M4 R B Req. For BGD-21-003760

24




44 3112-606000-00 Bracket SERR B 44 1

45 0000-000264-00 Bolt M6x12 A 2

46 0000-000139-00 Nut M4 WRRE 2

47 3112-604000-00 Proportional potentiometer Lt Hi {7 2% 1 Just for lifting
48 3112-608000-00 Magnet buckle — IR RN 1 Just for lifting
49 3112-100034-00 |Buckle Bre+40 1 |2292000021- EP20201126-01

25




020301 Valve Control Linkage (SN from 2291900041-)

2 BRI ERAEAT

50

179

/ 2 ol

_— <D0\ ) & Vs
p b iy (&
\ RIS V> /(O

\ IS

S

26



020301 Valve Control Linkage (SN from 2291900041-)

L R AIERT
Index Part No. Part Name No. Applied Date Remark
i) kel TR Bk EH Y U

1 3218-628000-00 Switch Harness FIFREHK 1 Two

1 3218-627000-00 Switch Harness FIFRER 1 Three

1 3218-629000-00 Switch Harness TR 1 Four

2 3112-311000-DO Bracket % % I [ 52 B 1

3 3112-316000-0A Cover 2 % 1R B 1

4 302000000191 Screw M8X12 I ZRIRET 3

5 0000-000251-00 Bolt M10%25 LY 8

6 0000-000063-00 Lockwasher 10 R 8

7 0000-000007-00 Flatwasher 10 R 8

8 3218-600006-00 Shock Absorber O PR ik 75 1 4

9 3112-608000-00 Magnet buckle — BRRGER RN 1 Just for lifting
10 3131-310001-0A Knob-Lifting ETHFH 1

11 3131-310002-0A | Knob-Tilt TR 1

12 3131-310003-0A | Knob-Sway T4 1 Option(1)

13 3131-310004-0A Knob-Attachment J&BFH 1 Option(2)

14 3131-310007-00 Control Lever,Lifting — —BAT 1

15 3131-310008-00 Control Lever,Tilt - 1

16 3131-310009-00 Control Lever,Sway  =ItHF 1 Option(1)

17 3131-310010-00 | Control DUIEF 1 Option(2)

18 3131-310013-00 | Valve lever slide WA T H 4

19 3131-310011-01 Pin Shaft TEFET 1 Two

19 3131-310011-02 Pin Shaft R AT 1 Three

19 3131-310011-00 Pin Shaft AT 1 Four
20 0000-000242-00 Bolt M8x16 LY 4
21 0000-000159-00 Lockwasher 28 R 5
22 0000-000176-00 Flatwasher 28 PR 5

27




020301 Valve Control Linkage

L R AIERT
Index Part No. Part Name No Applied Date Remark
i) Lo TR K & H U
23 3525-330007-00 Holder II e T 11 1
24 3525-330006-00 Holder [ HEEERT 1 1
25 0000-000550-00 | Nut M8 IREE 1
26 307006000003 Pin Shaft g8x25 B Req.
27 0000-000296-00 Pin @2x20 FF 4 Req.
28 3131-315000-0A Rod-Control Valve % W AT Req.
29 0000-000552-00 Nut M8 S RE Req.
30 3218-336001-00 Joint HEFIRECE Req.
31 3218-605000-10 Switch (CEIPIPS Req.
32 3218-337000-10 Bracket BT R AR Req.
33 3131-310012-00 | Pin Shaft At Req.
34 307000000054 Pin 1.5*20 FF 4 Req.
35 3218-730000-10 Control Valve Two PR 1
35 3218-730000-20 Control Valve Three =R R IR 1
35 3218-730000-30 | Control Valve Four DU BB i 1) 1
36 3112-100034-00 | Buckle B0 1
37 0000-000259-00 Bolt M6x16 [y 6
38 0000-000056-00 Lockwasher g6 L 8
39 0000-000380-00 Flatwasher 26 PR 8
40 302004000007 Screw M4x30 IRET 6
41 0000-000702-00 Flatwasher g4 R 12
42 0000-000122-00 Lockwasher g4 R 8
43 | 01 |0000-000139-00 Nut M4 2352 6 Superseded by#303000000055
02 (303000000055 Nut M4 IR R Req. For BGD-21-003760
44 3112-311000-DO Bracket TERR 1 EP20230727
45 0000-000264-00 Bolt M6x12 [y 2

28




46 0000-000139-00 Nut M4 R RE
47 3112-604000-00 Proportional potentiometer Lt Hi {7 % Just for lifting

29




3000

Driving System

30



W RS

31



0301 Driving System Assembly

KB RS K

32



0301 Driving System Assembly

UK E) 2 G
Index Part No. Part Name No. Applied Date Remark
i) kel T2 Ko i H 3 #E

1 3112-410000-00 | Drive Axle I See 0302 YR 1 1 12291600407- HY

2 3115-400001-00 Packing Seal AR A B 1

3 301002000128 Bolt M12X80 [y 2

4 3112-420000-10 Front Tire Assy See 0304 AT RLBL 18X7-8 2 For CPD15L1

4 3112-420000-20 Front Tire Assy See 0304 A S8 200/50-10 2 For CPD20L1

5 3115-410000-00 Gear Box AR AR 1 See 0304 is superseded by 030301, For EP20210123
6 3112-650000-00 traction electric machine ATIEHIML 1

6 3112-650000-AT | traction electric machine ITE ML 1 new add for IP54

7 0000-000632-00 Bolt M12x80 EgES 6

8 0000-000373-00 Flatwasher ®12 PR 16

9 0000-000060-00 Lockwasher ®12 R 8

10 0000-000630-00 Nut M12 B} 8

1 0000-000283-00 Bolt M10x35 AR 10

12 0000-000063-00 Lockwasher ®10 e 10

13 0000-000007-00 Flatwasher ®10 R 10

14 307005000009 Shaft ®8x20 #H 1

15 3112-65001X-AT Encoder i o 1 Ingress Protection Grade 54,For USAEP20230517
15 3112-65001X-00 Encoder G & 1 EP20230517
16 0000-001040-00 Flat key 8X25 T 1

17 0000-000434-00 Circlip ®30 LR 2

18 3112-660000-DO Brake iz & 1

19 3112-660001-DO Gear g i 1
20 3112-661000-DO Brake QHEIE RN 1

33




0302 Drive Axle 1

B 1

34



0302 Drive Axle 1

XFHr 1
Index Part No. No. Applied Date Remark
i) LG5 K & H Y U
1 3112-410001-00 Bridge Wit 1
2 | 01 [3112-410002-00 Plug R1/2 IR ZE 3 Superseded by 7845-20723X-S0
02 |7845-20723X-S0 Plug R1/2 IR TE 3 EP2020010301
3 3112-410003-00 Ventilatory plug WA ZE 1
4 3112-410004-00 Cushion 2305x260x0.5 TR 1
5 3218-400002-00 Nut M14x1.5 e BERE 16
6 3112-410005-00 Collar g67x85x16 HES eS| 2
7 3112-410006-00 Seal 85x110x12 THE i il J S T 5 ) P 2
8 3112-41017X-00 Bearing 32013 B4k - K 2
9 3112-410007-00 O-Ring 256x2.65 O HJE 2
10 3112-410008-00 Seal 75x110x10 I egiil=yiza s o] 2
11 3112-410009-00 Collar 860x75%12 i 2 2
12 3112-410010-00 Nut M60x2x12 [ R B 2
13 3112-410011-00 Washer g75%61x4 B EZ) R E 2
14 | 01 |3112-41018X-00 Bolt M6x12 AViEN Y 4 Superseded by 3131-410014-00
02 (3131-410014-00 Bolt M6x12 VAViEN Y 4 EP2020010301
15 3112-410012-00 Hub # 2
16 3112-41019X-00 Nut M12x1.25 Y 4B 16
17 3112-41016X-00 Bearing 32012 B HEVR TR 2
18 3112-410013-00 Half Axis Raul 2
19 3112-410014-00 Bolt M12x1.25/M14x1.5%x164 gy 16
20 3112-410015-00 Half Axis Washer REuiEr 2

35




0303 Gear-box(Cancel)

A A

36



0303 Gear-box

AR
Index Part No. Part Name No Applied Date Remark
P el TR B EH H #
1 3115-410001-00 Case FA 1 Replaced with item 27 together,Cancel
2 3115-410002-00 Spacer Al 1 Cancel
3 3115-41024X-00 Screw M8x16 BRET 6 Cancel
4 3115-410003-00 Bevel Gears HE R 1 Replaced with item 21 together,Cancel
5 3115-41025X-00 Bearing 32207 [G MR T Sl A 4 Cancel
6 3115-41026X-00 O-Ring 35.5%2.65 O T IEl 1 Cancel
7 3115-410004-00 Bushing wE 1 Cancel
8 3115-41027X-00 Seal B55x72x8D i ezil=yivnE i 1 Cancel
9 3115-41028X-00 Nut M33x1.5 [5] ERE 2 Cancel
10 3115-41029X-00 Washer ®33 el 1 Cancel
11 3115-41030X-00 0O-Ring 90.0x2.65 O M 1 Cancel
12 3115-410005-00 Integral Key Tep 1 Cancel
13 3115-410006-00 Adjust Washer kst 3/3 Cancel
14 3115-410007-00 Bearing Bracket 7R AR 1 Cancel
15 | 01 |3115-41031X-00 Lockwasher ®10 R 14 Superseded by 7846-20108X-00,Cancel
02 |7846-20108X-00 Lockwasher ®10 AL 14 EP20191114,Cancel
16 3115-41032X-00 Bolt M10%x25 AR 14 Cancel
17 3115-410008-00 Label P 1 Cancel
18 3115-410009-00 Bearing Cap TR 5 2 Cancel
19 3115-41033X-00 O-Ring 75x3.1 O T IEl 2 Cancel
20 3115-410020-00 Washer B 2x3/4 Cancel
21 3115-410010-00 Spiral Bevel Gear I e <= 1k 1 Replaced with item 4 together,Cancel
22 3115-410011-00 Bushing PR 1 Cancel
23 3115-410012-00 Gear Shaft N 1 Cancel
24 3115-410013-00 Plug 5 3 1 Cancel
25 3115-41034X-00 Combination Seal ®18 A% M 1 Cancel

37




0303 Gear-box

AR THAR

Index Part No. Part Name No Applied Date Remark

P el FE R e EH H #
26 3115-411000-00 Differential See 0305 R 1 Cancel
27 3115-410014-00 Bearing Bracket Al 7R 2 Replaced with item 1 together,Cancel
28 3115-410015-00 Lock Plate B 4 Cancel
29 3115-410021-00 Bolt IUYEs 4 Cancel
30 3115-410022-00 Seal 10x14x1 Bkl 2 Cancel
31 3115-410016-00 Plug IR ZE 2 Cancel
32 3115-410023-00 Seal 30x36x1 GaEalicl] 1 Cancel
33 3115-410017-00 Plug 571 1 Cancel
34 3115-410018-00 Cap & 1 Cancel
35 3115-410019-00 Plug FEIA 1 Cancel

38




030301 Gear-box
AR A

39



030301 Gear-box

AR THAR
Index Part No. Part Name No Applied Date Remark
i) kel T2 e i H 3 #E

1 7846-20125X-00 Bolt M10*25 [y 8

2 7846-20108X-00 Lockwasher ®10 PhFE ] 14

3 7402-403604-00 Bearing Cap iz 2

4 3115-41033X-00 O-Ring ®75*3.1 O JEIH 2

5 3132-42005X-00 Washer AR Req.

6 309002000018 Bearing 32207 [ HE R K 2

7 4103-235006-00 Plug %12 1

8 3115-41034X-00 Gasket seal P18 HE % 1

9 3115-41001X-00 Box LN 1

10 7402-403001-00 Bolt R PRI AL 4

1 3115-41002X-00 | Locking plate AU 4

12 3115-41003X-00 Gasket seal 30 HEE B 1

13 3115-41004X-00 Plug %12 1

14 3115-41005X-00 Plug A IE R 1

15 3115-41006X-00 Differential assembly FETRAT SR 1

16 3115-41007X-00 | Spiral Bevel Gear W e i 1

17 3115-41008X-00 Bush I ES 1

18 3115-41009X-00 Tooth axis N 1

19 4103-235003-00 Plug %12 2

20 3115-41022X-00 Gasket seal 10 FEREE T A 2

21 3115-41011X-00 Taper tooth shaft HEL il 1
22 3115-41012X-00 | Bearing 31307 [50 A  7Bih 2
23 3115-41013X-00 0O-Ring 90*2.65 O LI 1
24 3115-41014X-00 Cushion P HE R Req.

25 3115-41015X-00  |Tab ik 1

40




030301 Gear-box

AR THAR
Index Part No. Part Name No. Applied Date Remark
i) kel T2 e i H 3 #E
26 3115-41016X-00 Bearing Bracket 7R R 1
27 7402-403039-00 Bolt M10*30 [y 6
28 3115-41017X-00 bush wE 1
29 3115-41018X-00 O-Ring ®34.5*2.65 O JEIH 1
30 303011000010 Nut M33*1.5 [53] W ) 2
31 304004000010 Spline housing ®33 1EZ) 1
32 3115-41019X-00 Grease seal i) 1
33 3115-41020X-00 spline housing 1okt 1
34 3115-41021X-00 Plate TE NI 1
35 3115-41010X-00 Screw M8*16 WRET 3

41




0304 Differential(Cancel)

42



0304 Differential(Cancel)

FERAT
Index Part No. Part Name No. Applied Date Remark
P el TR o & H #
1 3115-41112X-00 Pin B6x28 [ A4 1 Cancel
2 3115-411009-00 Washer 1-HER 1/3x4 Cancel
3 3115-411001-00 Planetary Gear TR 4 Cancel
4 3115-411002-00 Axle Of Planetary Gear 11 Uife#ii 11 1 Replaced with item 9 together,Cancel
5 3115-41113X-00 Bearing 6211 IRVAERF R 2 Cancel
6 3115-41110X-00 Differential Cage ZERAETT 1 Cancel
7 3115-411010-00 Washer HPE 1/4%2 Cancel
8 3115-411004-00 Face Gear e 2 Cancel
9 3115-411005-00 Axle Of Planetary Gear 1 if¢# 1 1 Replaced with item 4 together,Cancel
10 3115-41114X-00 Nut M10x1.25 IR ) 12 Cancel
11 3115-411007-00 Gear Ring Wi 1 Cancel
12 3115-411011-00 Bolt R 12 Cancel
13 3115-411008-00 Lock Washer B A 6 Cancel

43




0305 Front Tires Assembly




0305 Front Tires Assembly

AT EC A K
Index Part No. Part Name No Applied Date Remark
K5 S FFA IR i TEH H ik
1 3112-421000-10 Rim LX)y 1 For CPD15L1
1 3112-421000-20 Rim A 1 For CPD20L1
2 3112-420001-10 Driving Tires WBFefin 18X7-8 1 For CPD15L1
2 3112-420001-20 Driving Tires IREhEE G 200/50-10 1 For CPD20L1

45




4000

Steering System
HERSA

46



0401 Steering Axle System

b 24

To Chassis

47



0401 Steering Axle System

b 24
Index Part No. Part Name No. Applied Date Remark
i) LG5 TR Bk i T H 3 #E
1 0000-000445-00 Bolt M14x55 AR 4
2 0000-000233-00 Lockwasher ®14 o 4
3 0000-000379-00 Flatwasher ®14 R 4
4 3115-510000-00 Back Tires Assy See 0406 S FR A A 2
5 3115-520000-10 Steering Axle 1l See 0404 [ iff 11 1 12291600407- HY

48




0402 Steering Axle I1

et 1l

49



0402 Steering Axle I

b II
Index Part No. Part Name No. Applied Date Remark
i) Lo T2 e i T H 3 ik

1 3115-52100X-10 Axle Body LIRS 1

2 3115-52001X-10 Bearing 198905 HES BRI 2

3 3115-52200X-10 Steering Knuckle-R agzdrinG) 1

4 3115-52002X-10 Seal Ring FB64x82x7 i) =t 2

5 3115-52003X-10 Bearing 30208 B VR T K 2

6 3115-52004X-10 Hub LU Y514 2

7 3115-52005X-10 Bearing 30206 [ VR - bR 2

8 3115-52006X-10 Flatwasher -5 el 2

9 3115-52007X-10 Nut PN T R IR 1) 2

10 3115-52008X-10 Cotter 5x45 PAREE::| 2

11 3115-52009X-10 Hub Cap R 2

12 3115-52010X-10 Bolt M14x1.5%x42 RIS 12

13 3115-52011X-10 Nut M14x1.5 BB EE 12

14 3115-52012X-10 O-Ring 25%3.55 O A% 3+ [l 2

15 3115-52013X-10 Needle Bearing 942/25 WREHh K 4

16 3115-52014X-10 Shaft R 2

17 3115-52015X-10 Dust Seal FB25x32x6/8 577 2 P 4

18 | 01 |3115-52016X-10 Grease NippleZ1/8 AT R 6 Superseded by 7845-41017X-S0

02 |7845-41017X-S0 Grease NippleZ1/8 25 55100 e 6 EP2019102502

19 3115-52017X-10 Washer 1 YR B 2

20 3115-52018X-10 Screw M12x35 PN HE S B T SR AT 2

21 3115-52019X-10 Lockwasher ®12 R 10

22 3115-52020X-10 Nut M12 HERE 2

23 3115-52021X-10 Check Ring i 4

24 3115-52022X-10 Bearing GE15ES PRLEZS 4

50




0402 Steering Axle I

b II
Index Part No. Part Name No. Applied Date Remark
i) Lo TR o i T H 3 U
25 3115-52023X-10 Oil Cup M6 LB A 4
26 3115-52024X-10 Washer SR B 2
27 3115-52025X-10 Bushing aE 2
28 3115-52026X-10 Bearing seat 7K A 2
29 3115-52400X-10 Steering Cylinder [l See 0405 % iyl T 11 1
30 3115-52027X-10 Connecting Link TEFF 2
31 3115-52028X-10 Pin EEFAH 4
32 3115-52029X-10 Lockwasher ®6 R 4
33 3115-52030X-10 Bolt M6x15 VAV:iPN: i 4
34 3115-52031X-10 Pin ®8x26 5 A4 2
35 3115-52032X-10 Bolt M12x40 NAEKIRRE 4
36 3115-52300X-10 Steering Knuckle-L FERE A 1

51




0403 Steering Cylinder Il
B 1AL 11

52



0403 Steering Cylinder Il

B 1AL 11
Index Part No. Part Name No. Applied Date Remark
P i FE AR Ko #

1 3115-52401X-10 Dust Seal 40%x48x5.8/8 7 2 P 2

2 3115-52402X-10 Cylinder Cap ik 2 Parts being phased out
3 3115-52403X-10 O-Ring 40%3.55 O R+t 2

4 3115-52404X-10 O-Ring 58x2.65 O M 44 2

5 3115-52405X-10 Check Ring 50x40x3A 4 2

6 3115-52406X-10  |Piston Seal 40x50x6 W FE AT A 2

7 3115-52407X-10 O-Ring 51.5%2.65 O HJE 2

8 3115-52408X-10 Piston Rod Seal 56x46x4.3 i %& % £ [ 1

9 3115-52409X-10 Piston bE:S 1 Parts being phased out
10 3115-52410X-10 | Wearing 56x51x8 PR 1

11 3115-52411X-10 O-Ring 40-x3.1 O Ay 1

12 3115-52412X-10 Check Ring EElE] 4 Parts being phased out
13 3115-52413X-10 Bearing GE15ES SR 2 Parts being phased out
14 3115-52414X-10 Oil Cup M6 IER i WARERITE 7 2 Parts being phased out
15 3115-52415X-10 Piston Rod 5 FEAT 1 Parts being phased out
16 3115-52416X-10 Ball 26 SN 22 Parts being phased out
17 3115-52417X-10 Cylinder Body [ANEPSYnY 1 Parts being phased out
18 3115-52418X-10 Bush 50x60%17.5 (RS 2 Parts being phased out

Seal kit for Steering cylinder % [l 1EH
KIT 3115-32XG-01 (Include €k 1
item1,3,4,5,6,7,8,10,11) 1,3,4,5,6,7,8,10,11)

53




0404 Back Tires Assembly
SRR L K




0404 Back Tires Assembly

JEHEHRC A K

Index Part No. Part Name No. Applied Date Remark

K5 E S FAFA R Bk EHH M L
1 3525-520002-00 Bolt IR 6
2 0000-000060-00 Lockwasher ®12 R 6
3 0000-000165-00 Nut M12 LN 6 Superseded by 3115-510002-00
3 3115-510002-00 Nut M12*1.5 IR} 6 EP20200827
4 3115-511000-00 Rim JEHCH 1
5 3115-510001-00 Driving Tires JEEe iR 1

55




5000

Hydraulic System

56



0501 Hydraulic System
TR

10,50

57



0501 Hydraulic System

TR %
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K i H 3 #E

1 3112-510000-00 Oil Box THAR LR 1
2 0000-000471-00 Clip 232-40 KU 22 R 4l 8
3 3112-500005-00 Hose I ,Return J& [ 1T 1
4 2713-243200-00 Connector M24x1.5-332 HiEHEk 1
306002000009 O-Ring 22X2.4 O TP 1

6 | 01 |3115-750000-00 Gear Pump HETRE 1 Superseded by #3415-760000-00, EP2019092801

02 |3415-760000-00 Gear Pump HERE 1 Replaced by #3415-760000-10,EP20200709

03 [3415-760000-10 Gear Pump WFEIR 1
7 0000-000270-00 Bolt M10X 20 A 2
8 0000-000063-00 Lockwasher ®10 R 6
9 0000-000007-00 Flatwasher ®10 R 6
10 3115-650000-00 Motor I 1
11 0000-001053-00 Bolt M10X 55 B2 M10X 55 4
12 0000-000553-00 Nut M10 2R} 4
13 3218-600006-00 Shock Absorber IR 4
14 0000-000344-00 O-Ring 20%X2.4 o 1
15 2701-222000-00 Connector M22x1.5-M20x1.5  ELif %3k 1
16 3112-521000-DO Hose,Pump to Redirector FE B 1) B 1
17 3114-740000-00 Redirector B0 & 1
18 2706-202000-00 Elbow M20x1.5-M20%1.5 Bk 1
19 0000-000510-00 Washer ©20 HE % B E 3
20 0000-000634-00 Washer ®©18 575 e 5
21 2706-181600-00 Elbow M18%1.5-M16x1.5 Bef sk 2
22 3112-522000-0A Hose,Redirector to Steering T 28 B FE R 2

58




0501 Hydraulic System

TR %
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K TEH H i

23 2701-161600-00 Connector M16x1.5-M16x1.5  EiE#E:k 2

24 0000-000637-00 O-Ring 13.2x2.65 (oFit] 2

25 2713-181300-00 Connector M18%1.5-g13 JERIIESS 1

26 2701-202000-00 Connector M20x1.5-M20x1.5  HiE#:k 2

27 3112-524000-00 Hose,Redirector to Valve B 1] s 31 2 1R 1) 1

28 0000-000468-00 | Clip 210-16 UL A4 2

29 3112-500006-00 Redirector Ruturn Hose B s 1ml 1

30 3112-500007-00 Hose,Ruturn | [l 1 1

31 3112-520001-00 | Tee coupling =Bk 2

32 3112-526000-00 Forward Hose L LS At 1

33 3112-527000-00 Backward Hose L LA 1

34 3112-528000-00 Forward Hose R A A 1

35 3112-529000-00 Backward Hose R LA 1

36 3112-520100-00 Forward Hose,Valve % e IR B 2 1

37 3112-520200-00 Backward Hose,Valve Z PR 105 it 1

38 3112-520500-00 Oil Return tee JE ey = 38 1

39 3112-500005-00 Hose Il ,Return ERCI: = 1

40 0000-000242-00 Bolt M8x16 A 2

41 0000-000159-00 Lockwasher ®8 R 2

42 0000-000176-00 Flatwasher ®8 e 2

43 3112-540000-00 Steel Tube, Return [y 0 A 1

44 3112-500008-00 Hose,Ruturn 1T AR 1

45 3112-523000-00 | Lifting Hose Assembly Tk 1 Length 890mm
45 3112-523000-30 | Lifting Hose Assembly G 1 Length 1030mm
46 2701-201600-00 Connector M20x1.5-M16x1.5  Ei@#%k 6

59




47 306002000007 O-Ring 18x2.65 O I 7
48 3112-525000-00 Sideshifter Hose kAN 2 Option(1)
49 ** Attachments Hose J& Hith 2 Option(2)
50 3115-65001X-00 Brush il 1

60




0502 Oil Tank

61



0502 Oil Tank

A
Index Part No. Part Name No. Applied Date Remark
i) LG5 AR Bk i T H 3 U
1 3112-513000-0A Breather & 1 -2301600384
1 7331-580007-00 Cap MAEE 1 2301600385- BGD-21-003719
2 0000-000598-00 Screw M5X10 TR ARET 8
3 0000-000390-00 Flatwasher ®5 T H ] 8
4 3112-512000-00 Oil Tank Cover biFiER 1 -2301600384
4 3112-515000-00 Oil Tank Cover WA 1 |2301600385- BGD-21-003719
5 3112-510001-0A Gasket IR 1
6 3112-511000-0A Oil Tank AR 1
7 3112-514000-0A Filter IR 1
8 3112-510002-0A Bolt R A 1
9 3112-510003-0A Washer B 1
10 3125-713000-00 Breather IR 1
" 3112-510004-0A Rosebox I 1

62




6000

Electrical System

HE RS

63



0601 Control Bracket Assembly

] b 2 BRI B

& &

8 @

) @
KR—yoe e »—.
o—Fp /JP—o

7
T RO
/

oo
~—

64



0601 Electrical Components

RS TT
Index Part No. Part Name No. Applied Date Remark
i) LG5 TR Bk & H #E

1 3112-641000-10 Control Bracket ) 2 22 Fe bR 1

2 0000-000242-00 Bolt M8x16 g 4

3 0000-000159-00 Lockwasher @8 R 4

4 0000-000176-00 Flatwasher @8 R 4

5 3218-600100-25-00 | Control P 1

6 0000-000430-00 Screw M6x50 WRET 4

7 0000-000056-00 Lockwasher g6 R 14

8 0000-000380-00 Flatwasher @6 T 14

9 3316-123000-00 Fan 48V A 2

10 0000-001144-00 Screw M4x35 WRET 8

11 0000-000122-00 Lockwasher g4 FER 8

12 0000-000702-00 Flatwasher g4 R 8

13 | 01 |3218-634000-00 Contactor P 1 Replaced by #3218-634000-10,EP20200709

02 |3218-634000-10 Contactor Fefim 25 1

14 0000-000055-00 Screw M6x16 IRET 2

15 0000-000276-00 Bolt M6x45 WA 4

16 3112-100025-D0 Waterpfoof board B KR 1

17 0000-000990-00 Bolt M8x12 WA 2

18 1120-540001-00 Stand TR 22 P 2

19 0000-000090-00 Screw M6x12 WRET 4
20 3218-630002-05 Fuse 350A PRI 22 1
21 LB00-300047-00 Resin plate TR EAR 2
22 3112-100027-D0 Copper M 3k 1) 4 4% 1
23 3218-602000-00 Power module H AR 1 2281800035- EP2019092601
24 0000-000618-00 Screw M6x12 WRET 4 2281800035- EP2019092601
25 3112-100037-AT Shield TR fRA B 1 new add for IP54

65




26

3112-100036-AT

Shield

PRI 22 Jadr 52

new add for IP54

27

302001000107

Bolt M6*12

LET s

new add for IP54

66




0602 Wiring Harness Assembly

{

LR
To Back Blue Light R
BLRERT
To Light Relay
To Back Light R BT ok Tog;atéb%ggtch
BEEN 1o Rear- am To Parallel light
| @—2 BT
6 o To lithium b?amttery Rt ®F ‘ ; To Front Blue Light R
Tof2vDC Black @ BYe g 7§ @ﬁ‘ﬁ* BERT  BANEHT .
— 0 H (] b _ To Password disk
g,"”: o \ W ) To Fetch-up Switch R
AN - g’%ﬁﬁ A / 7 m To CAN
( .’ ' =
{/ To Front L%ﬂ R \\y \j’ / l/ A
To Horn = éfﬂ
SN Y/
To Front Light YN ) A P T(é I;{;;ER ;v;iétch
g ,5) S =
T Frerit Blag Light L l\\‘) 1 To Direction Switch
BEMERT - Q ‘_‘\\) AR
T(%T ractionyh{lotor ‘ /_/
frEH L‘? y \——'\/ = To Key Switch
i o Nl
7 To Tuming Switch
g To Half speed switch - 3 %lglrg%?£ i
g )
) ) ‘“ > To Flasher
b
[ [/~ i A=
To Electrical Brake§ l\»)' ESI E,:I\[ !“J' ‘ﬁ;“\'\ é‘T\ !!h i Ny ,
Beadl B s itch (S ]2 % To Control Meter R
To DCDC Converteh 10 Press Switch (=2 S PR To Hand brake
BDCDCH: A BEAFFX To Brake Switch T‘}%"@m;? Switch o USB Switch —3
BAIHF% R gasszn BFATEE
To Traction Motor Accelerator
BATRIES
@ E74




0602 Wiring Harness Assembly

YY)
Index Part No. Part Name No. Applied Date Remark
i) kel T2 Ko i H 3 #E
1 |01 [3112-611001-10 Master Wire Harness ELR 1 Replaced by #3112-611004-10,EP2019092601
02 |3112-611004-10 Master Wire Harness ELZR 1 Replaced by #3112-611001-D0,EP20200707-02
03 [3112-611001-DO Master Wire Harness LR 1 For BGD-20-028261
04 [3112-611001-AT Master Wire Harness FLH 1 -2321100844 | new add for IP54
05 |3112-611001-AU Master Wire Harness ELZR 1 |2321100845- BGD-22-006181
2 | 01 |3525-683000-00 Light Relay KAT 4k i 8 1 Superseded by#3525-684000-10,For EP20201030-01
02 |3525-684000-10 Light Relay KAT 4k H1 2% 1 -2321100844 | For BGD-20-026424 ,BGD-22-006181
3 | 01 |3115-627000-10 Flasher Harness N2 LT 1 Replaced by #3115-627000-00,EP20200709
02 |3115-627000-00 Flasher Harness BT 1 -2291600117 | EP20220712
4 | 01 |3218-600600-00 Flasher PP 1 -2281800034
02 |3218-600600-10 Flasher APl 1 |2281800035-
5 3112-600A00-00 | Proportional switch connection LU I bt isss 1 -2281800034
6 | 01 |3112-600700-00 12vDC 12vDC 1 |227200084- EP20200522-01,Replaced by #3231-600007-00
02 |3231-600007-00 12vDC 12vDC 1 EP20200522-02

68




0603 Cable
LA R

&

+
— 1
Lithium Battery
_m _
00
[al [al
& 1 .
"o ]
CZJ 3 dJ
@ | 22— 3
= 10 T o
=T [EZd]
%—v’ =g
o) (L @o—
5— = =
—0 © @D@.ﬂ@() I
U F
ol C J\ 2
. —
. PR AR 7 3 9
a :
i ! TS o
1| €on@rior ! ‘
S 6

69




0603 Cable

L5 Sk
Index Part No. Part Name No. Applied Date Remark
P el TR o EH H ik

1 01 [3112-630000-06-01 | Lithium Battery | See0604 SRR T 1 48V360AH, For oversea, Replaced by#3112-630000-13
02 [3112-630000-13 Lithium Battery [l See060401 R R A R T 1 -2291900042 | 48V360AH, For oversea,Replaced by#3112-630000-31
03 [3112-630000-31 Lithium BatteryI11 See060402 4 FJffi Sl 111 1 2291900043-2321800277 48V360AH, For EP20201029-02, Interchangeable
04 |3112-630000-31 Lithium BatteryI11 See060403 £k IV 1 |2321800278- 48V360AH, BGD-23-003758

1 3112-630000-40 Lithium Battery See0605 LR DY 1 48V280Ah,For 2023CE

1 3112-630000-42 Lithium Battery See0606 1 FLIR A 1 48V405Ah,For 2023CE

2 | 01 [3112-621000-1A Power cable assembly FRIF FEL 2 A 1 Replaced by#3112-621000-D0, EP20200707-02
02 |3112-621000-DO Power cable assembly P Y HL A A 1

3 | 01 |3112-620008-10 T+ Cable T+ 1 -2291600117

02 |3112-623001-DO C5 Cable C5H4 1 2291600118- EP20220712

4 3112-620005-10 TU Cable TU H% 1

5 3112-620006-10 TV Cable TV HZ8 1

6 3112-620007-10 TW Cable TW 45 1

7 3112-620009-10 C1 cable C1H 4, 1

8 3112-622000-D0 | Power cable assembly RNV 1

9 | 01 [3112-623001-00 Power cable+ R YR IE A LA 1 Replaced by#3112-623001-D0, EP20200707-02
02 |3112-623001-D0 | Power cable+ HLYRIE AR FRAG 1

10 3112-623002-D0 | Power cable- LR SO LG 1

11 3112-621100-00 Male head of plug and extractor REAME £}-3k 2

12 3112-621005-00 Plug head REAME 2 3k 1

70




0604 Lithium Battery Assembly |

PSR T

71



0604 Lithium Battery Assembly [

AR R T
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko T H ik

1 LB00-200011-00 | Coulombmeter ARV ES 1

2 LB11-400020-0A | Button harness SN 1

3 LB30-400009-1F Meter connecting line P 7E OB RS | 1

4 LB06-400012-1D | Communication line P B TR A 1

5 LB00-210001-00 PCB assembly PCB R & i 1

6 LB11-400001-20 Battery cable assembly H L L GR ZR 2L 1

7 LB00-200005-00 Contactor A8V Ffuhds 1

8 LB00-200010-00 Fuse 400A PRI 22 1

9 LB00-200070-00 | Temperature sense line R 4 Length 500mm
9 LB00-200071-00 | Temperature sense line R 3 Length 800mm
10 202800000005 Screw M4x16 HAEIRET 8

1 302003000005 Screw M6x20 WA T SRIRET 4

12 LB00-200042-00 | Sensor BE VR R A s 1

13 LB00-300045-00 Nylon Column Je Jukk 1

14 302001000008 Screw Mdx25 25T 2

15 3112-180000-0A Battery Lock H A ZH 1

16 0000-000242-00 | Bolt M8x16 A 2

17 0000-000159-00 Lockwasher 28 R 2

18 0000-000176-00 Flatwasher @8 PR 2

19 LB11-400019-00 Fan Harness 48V N HE R 2
20 302004000007 Screw M4x30 BT IRET 8
21 202800000001 Screw M6x12 2HAAMRET 2
22 202800000003 Screw M5x12 HAEIRET 6
23 LB00-200235-00 Fuse 15A PRS2 1

72




060401 Lithium Battery Assembly II

PSR IT

73



060401 Lithium Battery Assembly II

AR T
Index Part No. Part Name No. Applied Date Remark
1! o BILTR ¥ i H ik
1 LB00-200011-00 Coulombmeter ATTNNES 1
2 LB11-400020-0A | Button harness AL R 1
3 LB30-400009-1F Meter connecting line PR R 7E H I T R 1
4 LB06-400012-1D | Communication line P TR 2R 1
5 LB11-400016-20 Communication line AN HRUE T e 1
6 LB52-400006-00 | Plug connector DRI Sk LR 1
7 LB11-400015-20 | Communication line P R0 T 12k 1
8 LB52-400005-0A | Socket connection SRSy i P 1
9 LB00-200070-00 | Temperature sense line  Ii&%ZE 4 Length 500mm
9 LB00-200071-00 | Temperature sense line TR 3 Length 800mm
10 LB00-210010-00 Batteries module R 2H 15 XY360AH
" LB52-400001-00 | Positive connection cable  iFEAki% 4 45 1
12 LB52-400002-0B | Negative connection cable it} fi 2k 1
13 LB00-210001-00 PCB assembly PCB #f i ik 1
14 LB00-200042-00 | Sensor BV R IR 1
15 LB00-200005-00 | Contactor 48V Hfuhdt 1
16 LB00-200010-00 Fuse 400A fRES 22 1
17 202800000005 Screw M4x16 HAIRET 8
18 202800000001 Screw M6x12 HEWRET 2
19 302003000005 Screw M6x20 PN DTSR IRET 2
20 LB49-400001-0A Battery cable assembly M L 25 2R 1
21 202800000003 Screw M5x12 HAIRET 6
22 LB00-200235-00 Fuse 15A LRI 2 1

74




060401 Lithium Battery Assembly II

AR T
Index Part No. Part Name No. Applied Date Remark
1! o BILTR ¥ i H ik
23 3112-180000-0A Battery Lock HLJM B2 1
24 0000-000242-00 | Bolt M8x16 A 2
25 0000-000159-00 Lockwasher 28 R 2
26 0000-000176-00 Flatwasher @8 PR 2

75




060402 Lithium Battery AssemblyI 11

@ ot o

=
2w
mmn
38
[}
e

AR IR AR TTT

76



060402 Lithium Battery AssemblyI1I

B R TTT
Index Part No. Part Name No. Applied Date Remark
i) kel FAFAAFR Hoit & E i

1 LB00-200011-00 Coulombmeter ATTNNES 1

2 LB11-400020-0A | Button harness AL R 1

3 LB30-400009-1F Meter connecting line PR R 7E H I T R 1

4 LB06-400012-1D | Communication line PRSI TR 2 1

5 LB11-400016-20 Communication line AN HRUE T e 1

6 LB52-400006-00 | Plug connector DRI Sk LR 1

7 LB11-400015-20 | Communication line P R0 T 12k 1

8 LB52-400005-0A | Socket connection SRSy i P 1

9 LB23-400014-0B Dual Hall Sensor Line U IR A IR LG 1

10 LB00-200280-00 | Batteries module HUR AL 15

1 LB52-400011-00 | Connection cable + IERERR 1

12 LB52-400012-00 | Connection cable- BRI H g 1

13 LB00-200060-00 | Plate Assembly DRIAR K 1

14 LB00-200042-00 | Sensor HE OV R AR R s 1

15 LB00-200005-00 Contactor 48V H:fuh st 1

16 LB00-200010-00 Fuse 400A LRI 2 1

17 202800000005 Screw M4x16 HAIRET 8

18 202800000001 Screw M6x12 HEWRET 2

19 302003000005 Screw M6x20 IS DR IBET 2
20 LB49-400001-0A  |Battery cable assembly FE L R 2R 2 1
21 202800000003 Screw M5x12 HAIRET 6
22 LB00-200235-00 Fuse 15A fRES 22 1

77




060402 Lithium Battery AssemblyI1I

B R TTT
Index Part No. Part Name No. Applied Date Remark
1! o BILTR ¥ i H ik
23 3112-180000-0A Battery Lock H A ZH 1
24 0000-000242-00 | Bolt M8x16 A 2
25 0000-000159-00 Lockwasher 28 R 2
26 0000-000176-00 Flatwasher @8 PR 2
27 LB30-400008-1H | Lithium battery masterline % B it 1 £k 7R 1

78




060403 Lithium Battery Assembly IV
L A IV To Power -

P

79

BN AR To Contactor

To Discharge Signal )

To Charge Signal
__ BRafs

To Temperature Sensor .\

BREAER



060403 Lithium Battery Assembly IV

B R IV
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko TEH H #E
1 LB00-200011-00 Coulombmeter ATENIES 1
2 LB11-400020-0A | Button harness AL R 1
3 LB30-400009-1F Meter connecting line PR R 7E H I T R 1
4 LB06-400012-1D | Communication line PRSI TR 2 1
5 202800000003 Screw M5x12 HAIBET 6
6 LB52-400006-00 | Plug connector DRI Sk LR 1
7 202800000005 Screw M4x16 AT 10
8 LB49-400001-0A | Battery cable assembly A A2k 1
9 LB30-400008-1H | Lithium battery masterline % i il 3= £k ok 1
10 LB00-200235-00 Fuse 15A fRES 22 1
11 LB00-200010-00 Fuse 400A LRI 2 1
12 302003000005 Screw M6x20 WS HUTRIRET 2
13 LB00-200042-00 | Sensor HE OV R AR A 1
14 LB23-400014-0B Dual Hall Sensor Line U IR A IR LG 1
15 LB00-200005-00 Contactor 48V H:fuh st 1
16 LB00-200060-00 | Plate Assembly PRI K 1

80




0605 Lithium Battery Assembly (280Ah,For 2023CE)

LiER sy

To Contactor +
BeEn s I

arge Signal
fe

Disch
i

;w .

figh330005400

81



0605 Lithium Battery Assembly (280Ah,For 2023CE)

R R
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko TEH H #E

1 LB00-200011-00 Coulombmeter GHATNNES 1

2 LB11-400020-0A | Button harness I 1

3 LB30-400009-1F Meter connecting line PR R 7E H I T R 1

4 LB06-400012-1D | Communication line PRSI TR 2 1

5 LB00-200231-00 | Column Red LR 4 1

6 LB00-200232-00 | Column Black Teekkr % 1

7 0000-000176-00 Flatwasher 28 PR 2

8 LB11-400020-60 Battery cable assembly M 25 2R 1

9 202800000005 Screw M4x16 HAIRET 8

10 LB70-400006-03 Lithium battery masterline  ## Hijth =28 5K 15

11 3112-600400-00 Fuse Block LRI 22 )i 1

12 LB00-300045-00 Nylon Je oA 4

13 LB00-200614-00 Plate Assembly PRI K 1

14 LB00-200042-00 | Sensor HE OV R AR R s 1

15 LB00-200005-00 Contactor 48V H:fuh st 1

16 LB00-200010-00 Fuse 400A LRI 2 1

17 202800000005 Screw M4*16 HAIRET 4

18 202800000001 Screw M6*12 HAIRET 8

19 302003000004 Screw M6*16 IRET 2
20 LB00-200238-00 | Remote Diagnostic Client  iE#212 Wi %/ it 1 Option
21 3112-180001-0A | Pin i 1
22 3112-180002-0A Handle FH 1
23 3112-181000-00 Battery Lock P R B LA 1
24 0000-000242-00 Bolt M8x16 WA 2
25 0000-000159-00 Lockwasher @8 R 2

82




0606 Lithium Battery Assembly (405Ah,For 2023CE)

B A R

To Power +
it AR

©

| =

2

w

(3]

=

e
2

.To Discha
a7 Gl

T

R

fig6330005500

83



0606 Lithium Battery Assembly (405Ah,For 2023CE)

R R
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko i H 3 #E

1 LB00-200074-00 Terminal, black 2 Rl 1, 2 1

2 LB00-200075-00 | Terminal,red Ei Al 1

3 LB00-200042-00 | Sensor BV R IR 2

4 LB73-200002-00 | Copper TEfh B4R % 1

5 LB11-400015-20 Communication line PR OUIE T HE 2 1

6 LB52-400006-00 Plug connector INES RSP E 2 1

7 LB00-200005-00 Contactor 48V il 2% 2

8 LB00-300045-00 Nylon Je oA 4

9 LB00-200614-00 Plate Assembly TR 1

10 LB00-200010-00 Fuse 400A fRES 22 1

1 0000-000074-00 Screw M6x20 IRET 2
12 LB70-400006-03 Master Wire Harness 4t ELR 1
13 LB00-200262-00 Remote Diagnostic Client 22 Wi % 7 i 1 Option
14 LB52-400005-0A | Socket connection SRSy il P e 1
15 LB00-300010-00 | Waterproof joint H APk 1
16 202800000005 Screw M4x16 HAIRET 4
17 3112-600400-00 | Fuse Box RG22 FRALAT 1
18 LB11-400016-20 | Communication line I XUE T ek 1
19 LB49-400001-0A  |Battery cable assembly Fi L R 2R 2 1
20 202800000005 Screw M4x16 HAIRET 8
21 3112-180001-0A | Pin i 1
22 3112-180002-0A Handle FH 1
23 3112-181000-00 Battery Lock P R B LA 1
24 0000-000242-00 Bolt M8x16 WA 2
25 0000-000159-00 Lockwasher g8 R 2

84




26 0000-000176-00 Flatwasher @8 T

27 LB00-200011-00 Coulombmeter [FHATERNES

28 LB11-400020-0A | Button harness I

29 LB30-400009-1F Meter connecting line PR S 7 H e THOZE AR 2
30 LB06-400012-1D | Communication line P ST TR 2R

85




9000
Addendum

%

86



0901 Label Fzll§

LHION]

508000001997

20O 4
|

508000000124 3112-010004-00
508000002253

87



508000000115
508000005092 : 508000001895

K

508000005232

508000000123

(]

88



0901 Label Fzll§

Index Part No. Part Name No. Applied Date Remark

1 508000002253 |Logo label EP logo #3 2
2 508000000124 | Charging indicator Label 7o FFR N AR 2
3 508000002075 |Label 1.5 ALAR I 1
4 508000002076 |Label 2.0 57 bRt 1
5 508000001997 |LIION label B AR 1
6 508000002086 |Label H SCEE i AR I 1
7 508000000083 | Label BEARE ey 1
8 508000000051 |Logo label EP logo #xlli 1
9 508000001972 | USB interface label USB £ F3 1
10 508000000123 |Logo label EP logo F & KHRIl, 2
11 508000005232 | Instructions label+safe helmet label & & T it + 2 4= 3k Z5 B b 1
12 508000005029 | No spraying label i LB bR 1
13 508000000115 | Emergency stop switch label BT I ARG 1
14 508000001895 |Load nameplate B fur £ 1L 1
15 508000001560 |Nameplate B

89




	Index目录
	1000
	Frame System
	车身系统
	0101 Frame System
	车身系统
	0102 Overhead Guard
	安全棚
	0103 Front Cover
	前外罩

	2000
	Steering Control System
	操作系统
	0201 Steering Control
	操作系统
	0202 Steering Assemb
	转向柱总成
	0203 Valve Control Lin
	多路阀操作杆
	020301 Valve Control 
	多路阀操作杆

	3000
	Driving System
	驱动系统
	0301 
	驱动系统总成
	0302 Drive AxleⅠ
	驱动桥Ⅰ
	0303 Gear-box(C
	变速箱
	030301 Gear-box
	变速箱
	0304 Differential(Cancel)
	差速器
	0305 Front Tires Assembly
	前轮装配总成

	4000
	Steering System
	转向系统
	0401 Steering Axle System
	转向桥系统
	0402 Steering AxleⅡ
	转向桥Ⅱ
	0403 Steering CylinderⅡ
	转向油缸Ⅱ
	0404 Back Tires Assembly
	后轮装配总成

	5000
	Hydraulic System
	液压系统
	0501 Hydraulic System
	液压管路
	0502 Oil Tank
	油箱

	6000
	Electrical System
	电器系统
	0601 Control Bracket Assembly
	控制器安装板总成
	0602 Wiring Harness Assembly
	线束总成
	0603 Cable
	电缆总成
	0604 Lithium Battery AssemblyⅠ
	锂电瓶总成Ⅰ
	060401 Lithium Battery AssemblyⅡ
	锂电瓶总成Ⅱ
	060402 Lithium Battery Assembly
	锂电瓶总成III
	060403 Lithium Battery Assembly IV
	锂电瓶总成IV

	9000 
	Addendum
	附录
	0901 Label标贴


